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1. Kit Pack List 
 

Item # Part # Qty Description 

1 1610060 1 BELT, K060675 

2 4800606 1 ASSEMBLY, MAIN BRACKET 

3 1800215 1 PULLEY, CRANK, VR70, RAM, 6.7 

4 4800610 1 SYS ID & OP INSTR, V900126/G126/136 

5 1200685 1 BRACKET, STIFFENER, FAN SHROUD 

6 5900247 1 TEMPLATE, FAN SHROUD CUTTING, RAM 

7 1200686 1 BRACKET, BRACE, FAN SHROUD 

8 1200514 1 BRACKET, CONTROL BOX 

9 P120143 1 COMPRESSOR ASSEMBLY, V900126/136 

10 9200560 1 WELDMENT, COOLER 

11 1720701 1 TUBE, CONNECTOR 

12 1710852 1 HOSE, RAD, MODIFIED 

13 1700030 53ò HOSE, PUSH ON 250 PSI, 10MM ID 

14 1752071 1 HOSE, CRIMPED, 1/2ò X 71ò 

15 1752067 1 HOSE, CRIMPED, 1/2ò X 67ò 

16 1771072 1 HOSE, CRIMPED, 3/4ò X 72ò 

17 9200430 1 TANK, VR70 DRESSED INT OIL FILTER 

18 1200581 2 MOUNT, TANK STRAP 

19 2200105 2 CLAMP, MOUNTING BRACKET C, 6 

20 2200113 2 STRAP, TANK FLAT BAR, BACKING STRAP 

21 A700091 1 OIL, VR, 1L, HIGH PERFORMANCE 

22 A700094 1 OIL, VR, 4L, HIGH PERFORMANCE 

23 3801017 1 FASTENER PACK, V900136 

24 3560211 1 VRTC, V900114/116/126/136 

25 3550723 1 VR CONTROL BOX 

26 3550801 1 INTERFACE CABLE, V900114/116/126/136 

27 1930060 1 MANUAL, OWNERS GENERIC, VR70 & 150 

28 1930237 1 MANUAL, INSTALLATION, V900136 

29 1930238 1 ILLUSTRATED PARTS LIST, V900136 
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Figure 1 - Kit Pack List 
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2. Fastener Pack, 3801017 
 

Item # Part # Qty Description 

1 3801018 1 FASTENER PACK, COOLER 

1.1 2200223 3 CLAMP, T-BOLT, 2 1/8 

1.2 1520583 1 BOLT, HHCS, FL, M6 x 1.0 X 20 

1.3 1560516 1 NUT,M6 x 1.0 FL PL 

1.4 2200212 1 CLAMP, STRAP 1-3/4   

1.5 4300097 1 PIPE FTG, NIPPLE,1/4 x 6 

1.6 5000192 2 CONNECTOR, BRASS, 1/4NPT - 3/8 BARB 

1.7 2200001 2 CLAMP, HOSE MH-6 

1.8 5000191 1 TEE, EXTRUDED, 1/4 

1.9 5000061 1 PLUG, BRASS HEX SOCKET 1/4 

1.10 5000194 1 BUSHING, BRASS, 1/2 x 1/4 

1.11 5000193 1 ELBOW, BRASS, 45 DEG, 1/4 

1.12 2200049 5 TIE, NYLON MD, 14" 

1.13 2200213 3 TIE, NYLON MD, 30" 

1.14 1520571 1 BOLT,HHCS FLHD PL, M10 X 1.5 X 30 

1.15 1570503 1 WASHER, SNUBBING 

2 3800929 1 FASTENER PACK, FAN 

2.1 3400074 1 FAN SPACER RING, RAM 

2.2 1520630 4 BOLT,HHCS, 10.9, PL FL, M6 X 1 X 50 

3 3800878 1 FAST PACK, MAIN BRACKET 

3.1 1520538 2 BOLT, HHCS, FLHD, M10 X 1.50 X 35 

3.2 1520605 1 BOLT,HHCS, M8-1.25 X 30, FL PL 

3.3 1520615 2 BOLT, HHCS FL, PL, G10.9, M8 X 1.25 X 50 

3.4 2200201 1 FLAT BAR, NUT PLATE 

4 3800714 1 FASTENER PACK, TANK MOUNT STRAP 

4.1 1510003 4 BOLT, HHCS NC G8 PL, 5/16 X 1 

4.2 1510538 2 BOLT, HHCS NC FL-PL 3/8 X 4 1/2 IN 

4.3 1510539 2 BOLT, HHCS NC FL-PL 3/8 X 6 IN 

4.4 1550084 4 NUT, NYLOCK NC PL, 5/16 

4.5 1550504 2 NUT, FLANGE LOCK NC GR5, 3/8 

4.6 1570009 4 WASHER, SPLIT LOCK, 3/8 

4.7 1570067 4 WASHER, SAE, 5/16 



  

VMAC ï Vehicle Mounted Air Compressors 
Toll Free: 1-800-738-8622  
Local: 1-250-740-3200  
Fax: 1-250-740-3201 Page 5 of 15 

 
Figure 2 ï Fastener Pack 
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Fastener Pack, 3801017 (continued) 

5 3800879 1 FAST PACK, ADAPTER, THROTTLE BODY 

5.1 9200496 1 ADAPTER, THROTTLE BODY 

5.2 1540555 3 BOLT, SHCS, M6X1.0X20, G10.9 PLT 

5.3 1520531 1 BOLT, HHCS, G8.8, M6 X 1 X 70 

5.4 1570491 1 WASHER, FLAT, M6, PLATED 

5.5 5820096 2 GASKET, THROTTLE BODY, CUMMINS, 6.7 

6 3800897 1 FASTENER PACK, TEFLON HOSE 

6.1 1700570 125ò TUBE, TEFLON, PTFE, 1/4"OD X 3/16"ID 

6.2 1700571 135ò TUBE, TEFLON, PTFE, 3/16"OD X 1/8"ID 

6.3 1700581 123ò LOOM, SPLIT PLASTIC, 1/4, HIGH TEMP 

6.4 1700581 133ò LOOM, SPLIT PLASTIC, 1/4, HIGH TEMP 

6.5 2200039 10 TIE, NYLON MD, 7" 

7 3800606 1 FASTENER PACK, CONTROL BOX 

7.1 1500499 4 SCREW, PHILLIPS PH, 8 ï 32 X 3/8 

7.2 1550262 4 NUT, 8-32 

7.3 1570163 4 WASHER, FLAT, 3/16 

8 3800880 1 FASTENER PACK, STIFFENER BRACE 

8.1 1500651 7 RIVET 1/8ò,GRIP RANGE-0.188ò-0.250ò 

8.2 1520590 2 BOLT, HHCS, M6 X 1. X 14 FL PL 

8.3 1560438 2 NUT, NYLOCK, M6 

9 3800903 1 FASTENER PACK, DISCHARGE HOSE 

9.1 1200707 1 BRACKET, SUPPORT, DISCHARGE, PS 

9.2 1200706 1 BRACKET, SUPPORT, DISCHARGE, DS     

9.3 1520591 2 BOLT,HHCS, M8-1.25 X 25,G10.9 FL PL 

9.4 2200131 2 CLAMP, C.R.I., 1 

9.5 1560521 2 NUT, M8 X 1.25, 12MM HEX PL 

9.6 4900036 1 ELBOW, STEEL JIC SWIVEL 45, 3/4 
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Figure 3 - Fastener Pack (cont.) 
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3. Compressor Assembly, P120143 
 

Item # Part # Qty Description 

1 P120004 1 VR70 COMPRESSOR ASSEMBLY 

2 9200419 1 INLET VALVE, BASIC INTEGRATED REG. 

3 4400295 1 LABEL, VR70 NAME PLATE    

4 1540544 1 BOLT, SHCS, M8 X 1.25 X 75 

5 1540550 1 BOLT,SHCS,M8 X 1.25 X 50, G12.9 PLT 

6 1540530 2 BOLT,SHCS,M8 X 1.25 X 55, G12.9 PLT 

7 5000165 1 ELBOW,90, BRASS NPT-POLY, 1/8-3/16 

8 5000020 1 ELBOW, BRASS NPT-POLY, 1/8-1/4 

9 4900002 1 ELBOW, STEEL JIC/O-RING, 1/2 3/4-16 

10 4300076 2 PIPE FTG, PLUG SKT HEAD, 1/8        

11 5830004 2 O-RING, VITON, 3 1/8 ID X 1/8 

12 1500355 2 SCREW, LONG U DRIVE, 2 - 3/16 

13 3500288 1 SENSOR, PRESSURE 

14 1540521 4 BOLT, SHCS, PL, M8 X 1.25 X 110 

15 5830132 1 O-RING, VITON, #8 ORB 

16 5400345 6 LOCTITE,592,THREADSEALANT SLOW CURE 

17 9200495 1 ADAPTER, INLET VALVE 

18 1520566 2 BOLT,FLAT HEAD, PL M8 X 1.25 X 20MM 

19 1570502 2 WASHER, M8, COPPER SEALING          

20 1540526 1 BOLT, SHCS, M8 X 1.25 X 20 

21 5000121 1 TEE, STREET, EXTRUDED, 1/8 

22 4401045 1 LABEL, OIL FILL 
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Figure 4 - Compressor Assembly (P120143) 
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4. Compressor Sub Components, P120004 
 

Item # Part # Qty Description 

1 3550682 1 TEMPERATURE PROBE 

2 P200035 1 CLUTCH COMPLETE 6 GROOVE 

3 5400345 A/R LOCTITE,592,THREADSEALANT SLOW CURE 

 
 

 
 
 

Figure 5 ï Compressor Sub Components 
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5. Inlet Valve Sub Components, 9200419 
 

Item # Part # Qty Description 

1 A700137 1 ACCESSORY PACK, REGULATOR ASSEMBLY 

2 4900045 1 PLUG 

3 5830002 1 O-RING, VITON, 2 3/8 ID X 3/32 

4 5830129 1 O-RING, VITON, 1 7/8 ID X 3/16 

5 A700049 1 FILTER KIT ASSEMBLY 

5.1 1500077 4 SCREW, BUTTON HEAD, 10 - 32 X 3/8 

5.2 1500519 1 ROD, THREADED, 1/4 X 2.62 

5.3 1550029 1 NUT, NYLOCK NC, 1/4 

5.4 1550221 1 NUT, HEX NC PL, 1/4, GR8 

5.5 3200205 1 PLATE, INNER FILTER 

5.6 3600037 1 ELEMENT, FILTER,  PAPER 

5.7 3600066 1 COVER, AIR FILTER, PLASTIC 

5.8 5830070 1 O-RING, VITON, 2 9/16 ID X 3/32 

5.9 1570038 1 WASHER, FLAT SAE, 1/4 

 

 
Figure 6 ï Inlet Valve Sub Components 

 








